
CHANGE LEVER(290, 291)(2WD)

FIG.12-1

03-05-01 00



CHANGE LEVER(290, 291)(2WD)

FIG.12-1

1 A1292171 SHAFT, M/CHANGE-1,2 ARM 1

2 A1292179 SPACER 1

3 S801012010 O-RING D11.8x2.4 2

4 A1292172 SHAFT, M/CHANGE-3,4 ARM 1

5 S801022010 O-RING D21.8x2.4 4

6 S810025001 RING, SNAP D25x1.2 2

7 A1292170 ARM, MAIN CHANGE-3,4 1

8 S446063212 PIN, SPRING D6x32 1

9 A1292169 ARM, MAIN CHANGE-1,2 1

10 S446062510 PIN, SPRING D6x25 5

11 A1291053 ADAPTER 2

12 A1290082 RAIL, MAIN(1, 2) 1

13 A1290083 RAIL, MIAN(3, 4) 1

14 A1290084 FORK, MAIN(1, 2) 1

15 A1290085 FORK, MAIN(3, 4) 1

16 A1291137 RAIL, CREEPER 1

17 A1291103 FORK, CREEPER 1

18 A1291105 LEVER, CREEPER 1

19 A20063390 BALL, SHIFT FORK 4

20 3A1290011 SPRING D1.6 4

21 S801010A10 O-RING(P) P10A(D10xW2.4) 2

22 A1293032 BOLT, 4WD SHIFT M12x1.75 2

23 3A1970052 PLUG, TAPER PT 3/8 1

24 S804036010 O-RING(S) S36(D36xW2.0) 2

25 A1291180 COVER 1

26 A1291109 BOSS, 4WD & CREEPER 1

27 S154102033 BOLT, HEX. W/WASHER M10x1.25x20L 4

28 A1292109 COVER, RUBBER 2

29 A1291272 ARM, 4WD 1

30 S446063512 PIN, SPRING D6x35L 2

31 A1291107 ARM, CREEPER 1

32 S443100013 PIN, SNAP D10x32.6L 1

33 S363100013 WASHER, PLAIN OD18xID10.5x2 1

34 S427102013 PIN, HEAD B-TY OD14xID10x20L 1

35 A1293116 HAND LEVER, CREEPER 1

36 S301080013 NUT, HEX M8x1.25 1

37 A1293101 KNOB, CREEPER M10x1.5 1

0003-05-01

PART NAME & DESCRIPTION REMARKNO. PART NO. QTY



FRONT WHEEL DRIVE PROP COVER(380)(2WD)

FIG.12-2

03-05-01 00



FRONT WHEEL DRIVE PROP COVER(380)(2WD)

FIG.12-2

1 A1285170 CAP,RUBBER D52 2

2 S811052001 RING, SNAP (C)H D52X2.0t 2

3 A1283016 CAP,RUBBER D62 1

0003-05-01

PART NAME & DESCRIPTION REMARKNO. PART NO. QTY



FRONT AXLE ASSY(400)(2WD)

FIG.12-3

03-05-01 00



FRONT AXLE ASSY(400)(2WD)

FIG.12-3

1 A1450032 FRONT AXLE ASSY 1

2 A1210060 NUT, LOCK M12×1.25 4

3 A1400087 LINER, F/AXLE 0.4t AR

A1400088 LINER, F/AXLE 1.0t AR

A1400090 LINER, F/AXLE 3.2t AR

4 S105123543 BOLT, HEX SMALL M12×1.75×35 4

5 S361120013 WASHER, SPRING 4

6 S154124533 BOLT, HEX SMALL M12×1.25×45 4

0003-05-01

PART NAME & DESCRIPTION REMARKNO. PART NO. QTY



FRONT AXLE CASE(400)(2WD)

FIG.12-4

03-05-01 00



FRONT AXLE CASE(400)(2WD)

FIG.12-4

1~28 A1450032 F/AXLE ASSY 1

1 A1450015 BODY, FRONT AXLE 1

2 S801040010 O-RING(P) Φ39.7×Φ3.5 2

3 3A1970004 BUSHING, DU D44×40 6

4 A1450011 BRACKET, F/AXLE 2

5 A1450025 END, RH. FRONT AXLE 1

6 A1450026 END, LH. FRONT AXLE 1

7 A0653075 SEAL, DUST d60×D68×6.5 2

8 3A1970035 BEARING, THRUST 2

9 A1450016 KNUCKLE ASSY 2

10 A1450014 SEAL, OIL 2

11 A0863070 BEARING, BALL 6307 2

12 A1450009 SPACER, BEARING 2

13 A1450019 HUB, FRONT WHEEL 2

14 A0863050H BEARING, BALL 6305HL 2

15 S363200013 WASHER, PLN M20 2

16 S328200043 NUT, HEX. SLOT M20×1.5 2

17 A1450027 COVER, WHEEL HUB 2

18 S153061233 BOLT, HEX. W/WASHER M6×1.0×12 8

19 S441404013 PIN, SPLIT 2

20 S103161243 BOLT, HEX. M16×1.5×120 4

21 S361160013 WASHER, SPR. M16 4

22 S302160043 NUT, HEX. M16 4

23 A1450034 ARM, STEERING(LH) 1

24 A1450035 ARM, STEERING(RH) M14x2.0x80 1

25 S109148062 BOLT, HEX. M12×1.25×65 2

26 S305140063 NUT, HEX. M12×1.25 2

27 A0730048 NIPPLE, GREASE 4

28 A0653069 SEAL, DUST d40×D48×6.5 2

0003-05-01

PART NAME & DESCRIPTION REMARKNO. PART NO. QTY



TIE ROD GROUP (610)(2WD)

FIG.12-5

03-05-01 00



TIE ROD GROUP (610)(2WD)

FIG.12-5

1 S441403613 PIN, SPLIT Φ4×36 2

2 S365164013 WASHER, PLN 2

3~7 A1610053 TIE ROD ASSY 1

3 A1610054 END ASSY(RH) 1

4 S306200043 NUT, HEX(RH) M20×1.5 1

5 A1610055 PIPE, TIE ROD(RH) 1

6 A1610016 NUT, HEX(LH) M18×1.5 1

7 A1610035 END ASSY(LH) 1

0003-05-01

PART NAME & DESCRIPTION REMARKNO. PART NO. QTY



STEERING CYLINDER (630)(2WD)

FIG.12-6

03-05-01 00



STEERING CYLINDER (630)(2WD)

FIG.12-6

1 S441403613 PIN, SPLIT Φ4×36 2

2 S365164013 WASHER, PLN 2

3~12 A1610040 TIE ROD ASSY 1

3 A1610035 END, TIE ROD(L) 1

4 A1610016 NUT, HEX(L) M18×1.5 1

5 A1610042 ROD,TIE(L) 1

6 S302100043 NUT,HEX M10×1.25 1

7 S361100013 WASHER,SPR 1

8 A1610043 CLAMP, TIE 1

9 S103104543 BOLT,HEX M10×1.25×45 1

10 A1610041 ROD,TIE(R) 1

11 S306180043 NUT, HEX M18×1.5 1

12 A1610036 END, TIE ROD(R) 1

0003-05-01

PART NAME & DESCRIPTION REMARKNO. PART NO. QTY



STEERING LINES (630)(2WD)

FIG.12-7

03-05-01 00



STEERING LINES (630)(2WD)

FIG.12-7

1 A1630521 CYLINDER ASSY 1

2 A1630377 PIN, CYLINDER  1

3 A1630378 PIN, CYLINDER 1

4 A1630379 SPACER, CYLINDER  1

5 A1630135 SPACER Φ20×5t 1

6 S363200013 WASHER, PLN.  2

7 S328200043 NUT,SLOTTER M20×1.5 2

8 S441404013 PIN,SPLIT 2

9~10 A1EMS501 STR, PRESSURE PIPE ASSY 1

9 A1823144 JOINT BOM12-03G 1

10 A1630441 PIPE, STR. PRESSURE Φ15×1.5t 1

11 A5001357 CLAMP, PIPE A 3

12 A5001358 CLAMP, PIPE B 3

13 S155063033 BOLT, HEX. W/WASHER M6 X 1.0 X 30 3

14~15 A1EMS502 STR. DRAIN PIPE ASSY 1

14 A1630442 PIPE, STR. DRAIN Φ15×1.5t 1

15 A1823092 ELBOW BOLM15-04G 1

16 A1630412 JOINT HOFCM-0304G 2

17 A5001296 JOINT HOFCM-0404G 2

18 A1630438 HOSE, STR. PRESSURE 2

19 A1630535 HOSE, STEERING CYLINDER 2

0003-05-01

PART NAME & DESCRIPTION REMARKNO. PART NO. QTY



STEERING LINES (630)(2WD)

FIG.12-7

04-01-01 01



STEERING LINES (630)(2WD)

FIG.12-7

1 A1630521 CYLINDER ASSY 1

2 A1630377 PIN, CYLINDER  1

3 A1630378 PIN, CYLINDER 1

4 A1630379 SPACER, CYLINDER  1

5 A1630135 SPACER Φ20×5t 1

6 S363200013 WASHER, PLN.  2

7 S328200043 NUT,SLOTTER M20×1.5 2

8 S441404013 PIN,SPLIT 2

9~10 A1630545 STR, PRESSURE PIPE ASSY 1

9 A1823144 JOINT BOM12-03G 1

10 A16360546 PIPE, STR. PRESSURE Φ15×1.5t 1

11 A5001357 CLAMP, PIPE A 3

12 A5001358 CLAMP, PIPE B 3

13 S155063033 BOLT, HEX. W/WASHER M6 X 1.0 X 30 3

14~15 A1EMS502 STR. DRAIN PIPE ASSY 1

14 A1630442 PIPE, STR. DRAIN Φ15×1.5t 1

15 A1823092 ELBOW BOLM15-04G 1

16 A1630412 JOINT HOFCM-0304G 2

17 A5001296 JOINT HOFCM-0404G 2

18 A1630438 HOSE, STR. PRESSURE 2

19 A1630544 HOSE, STEERING CYLINDER 2

0104-01-01

PART NAME & DESCRIPTION REMARKNO. PART NO. QTY


